PARTS

612-520-005
Lower Ball Rack Assembly

Part No. Description Qty
259-001-030 | Ball Return Lower Rack
259-001-038 | Lower Rack Brace
809-857-205 | Screw, hex, 5/16 -18 x 1.25
948-722-111 | Washer, 5/16, SAE, Flat, Black Oxide
844-057-002 | Nut, Stover Lock, 5/16 — 18, Zinc
808-557-160 | Screw, 5/16-18 x 1, Button Head, Black
951-156-002 | Washer, Split Lock, 5/16
810-157-001 | Screw, 5/16-18 x 6.5, Hex

NESNIN NN

O|N[oO|U||W[IN|F-

Options Ball Return Installation Manual — 612-860-010 Rev. Date 10/07 38



